



<b>Prüfbericht - Nr.:</b> 19631026 001 <i>Test Report No.:</i>		<b>Seite 1 von 6</b> <i>Page 1 of 6</i>	
<b>Auftraggeber:</b> <i>Client:</i>	<b>Fuji Electric India Pvt. Ltd.</b> I-6, S. No. 79, Sumeet Logistics, Village-Kukse, Nr. Shangrilla Resort Off. Mumbai, Nashik Highway, Bhiwandi 421302 India.		
<b>Gegenstand der Prüfung:</b> <i>Test item:</i>	Solar Inverter Module.		
<b>Bezeichnung:</b> <i>Identification:</i>	FRN0011C2S-4SL	<b>Serien-Nr.:</b> <i>Serial No.:</i>	M62A459A0009AE
<b>Wareneingangs-Nr.:</b> <i>Receipt No.:</i>	1803154253	<b>Eingangsdatum:</b> <i>Date of receipt:</i>	2016.07.20
<b>Prüfört:</b> <i>Testing location:</i>	<b>TÜV Rheinland (India) Pvt. Ltd.</b> Plot No.17B, Electronic City Phase II Industrial Area, Hosur Road Bangalore - 560 100, Karnataka, India		
<b>Prüfgrundlage:</b> <i>Test specification:</i>	Rated Output Efficiency measurement with Submersible pump used as load, as per MNRE / customer's requirement in accordance with table 1 of IEC 61683:1999.		
<b>Prüfergebnis:</b> <i>Test Result:</i>	Refer section " Summary of testing"		
<b>Prüflaboratorium:</b> <i>Testing Laboratory:</i>	<b>TÜV Rheinland (India) Pvt. Ltd.</b> Plot No.17B, Electronic City Phase II Industrial Area, Hosur Road Bangalore - 560 100, Karnataka, India		
<b>geprüft/tested by:</b>	<b>kontrolliert/reviewed by:</b>		
2016.09.22 <i>Datum</i> <i>Date</i>	 Manjunath.K / Sr. Engineer <i>Name/Stellung</i> <i>Name/Position</i>	2016.09.22 <i>Datum</i> <i>Date</i>	 Kamalaksha C.S / Sr. Manager <i>Name/Stellung</i> <i>Name/Position</i>
	<i>Unterschrift</i> <i>Signature</i>		<i>Unterschrift</i> <i>Signature</i>
<b>Sonstiges/Other Aspects:</b>			
According to the customer's requirement, the rated output efficiency measurement test conducted with Submersible pumps used as a load.			
This report consists of 6 pages including the following attachments: Attachment 1: Photo Document			
<b>Abkürzungen:</b>	P(ass) = entspricht Prüfgrundlage F(ail) = entspricht nicht Prüfgrundlage N/A = nicht anwendbar N/T = nicht getestet	<b>Abbreviations:</b>	P(ass) = passed F(ail) = failed N/A = not applicable N/T = not tested
<b>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.</b> <i>This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.</i>			

